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A Study on The Test Results of Pantograph Current Collector for High Speed Train
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Table 1 Physical data of the carbon material
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A3 (mQ) <5 3.48
ZF=(N/mm? ) >85 86.3
H| 5 (g/cm) 3.0 3.303
7 % (Rockwel |
5/150) >100 113.5

Carrier®] A& EN-AW AlMgsI-6060 T66 o]
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Table 2 Test records

A Length Deflection
- (mm) (mm)
22 C 759.94 2.43
-42.4 C 758.40 4.59
Change -1.54 2.16
ABAI} : F2sk o] FHWE ASH 0T Ao
sxjol Fgheha, FeolN SelEwa o) 2%
4 oFo] FYS AS &l

A1 A= TIRA Test (30 KN),& =& 10 mm/min
A HL 800mm=E dFgoew, ANFATRE AHA
37.34 mm, 3}26698.77 Nol| A =} 3] 5] o).

Prifaufzeichnungen / Test records
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Fig.1 Test result for flexural characteristic
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5) ‘j—‘—‘ Cha = - i / energy supply: 190 /380 J /570 J
(=N 5 - Gewichte der Schlagstempel / Weight of the impact piston: 8.80kg/1380kg /204 kg
@ }6 /\] - Minimaler Energieeintrag / Minimum energy supply:
- H - gen / Energy o204
Z= 29} ES - ngen / Grid di i » ,15 m
TE ‘% 30mm 7,—:]_ O] = }\] -1:] 3 7 H H] Qj']:]' . - StoRflache (Standartstempel) / Impact surfa rd piston) @ 20 mm
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Fig.3 Impact test and test results
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Fig.4 Mechanical test
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Fig.5 Contact resistance test
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1. EN 50405 Current Collection Systems





